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Comparable data obtained by the Joint Fire Research Organization
and by the Ministry ,of Works Inspectorate, on the bursting pressure
of flat-woven unlined canvas fire hose made to various specifications
of the liinistry of Works, do not give the satle results for bursting
strength I?erforrnnce. The data from tests at the Joint Fire Research
Org2.nization suggest a lower average bursting strength than do thc
lIinis try d".'"\ tn..
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A NOTE ON THE B'URSIDTG PRESSURE OF FLAT-',:lOVEN
UNL1N.lID CANVAS FIRE HOSE

by

P. H. Thonns

.1ntraduction

At the re<]J.el?t of Technical Oonnni ttee LIT/4 of the Bri.tish Standards
Institution, the Joint Fire Research Organization have analysed some of
the data on the bursting pressure of 3-foot lengths of flat-woven
wllined canvas fire hose, obtained by the inspectors of the lJinistry of
Yforks at the nnnufacturers I works. A comparison was made vd th data
o1)tained in tests carried out on similar hose at the Joint Fire Research
Organization, only those data in which the hose tested by the Joint Fire '.
Research Organization could be identified by a 1linistry of Yorl~ Contract
Numbez' being \ls~d. Since tests carried out at the Joint Fire Research
Or-gardza tf.on \1) on hose with five or ten per cent alkaline soluble content,
wi th and withou t burnettizing troatment, and I'd th and vd thou t lauryl
pentachlorphenol trea tmcnt during namrfac tur-e , have shown no significant
effect of these factors on bursting 'strength, such data have been included
irr~spective of trea~ent.

The test resul ts ob tained from the Minis try of Works arc shown
in Table 1. The analysis of all the d~b. iLl [JiVC'l"l in Tabl(~ II .

." Certain da to. have been disregarded where the evidence ~:ug3£sts a
reGul t to be daub tful. For ezamp'l,e in the Hinis try ·of Works da to. for
S.D. hose of ~ke B there ~ere 25 test results ranging from 410 lb in.-2

to 510 lb in.-
2 ~ith a moan value of 442 Ib in. ~2and ~nc report of a test

in which 620 lb in.-2 was reached without a burst. The statistical
odds against this'hose ccraing fram the same population as the others are
of the order 10,000 to 1. In no case has the onission or inclusion of
such data been of practical consequence to the conclusions of the report.
Since it nay 'be assumed that the test figures 'Wore rounded down to th"c
nearest 5, 10 or even 25 lb in. -2 corrections should btl r:.pplied to the
samp'Le data. This has been done where it was thought required, but

.again they arc of Iittle c<;:msequence•

.Conclusions

(1) For the data considered, the mean bursting strengths of f"lat­
woven hose as given by the Ministry of Works tea ts are
signif'icantly higher than those given for hose of 1;he SULle
raake , specification and conbrac tvnumbcr- by tests af the
Joint Fire Research Organization.

The atandarC\. deviation of the results of the Joint Fire
Research Organize. tion is 35 Lb in. -2, there being no
significant variation from one set of data to another.
The :Ministry of Works' values of standard .deviation
vary between 9 Ib in. -2 and 41 Lb in. -2 for the six sets
of' data.
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(2) 550, 575, 550, 560, 600, 550, 525, 500, 520, 550, 500.«11)

(1) 525, 525, 500, 525, 500, 525, 525, 525, 500, 550. (10)
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Ministry of Works Test Data

Bursting pressure (lb. in.··2.) &.No. of results.

450, 440, 440, 450,. 450, 480, 510, 490, 410420, 400, 410,
440, 440, 420, 400, 420, 440, 440, 450, 450, 450,4Jt.O 480,
440. (25) .

~,~0,~0,~,440,~0,440,440,~,440,~,440,
44O,~,~,440,~,~0,440,~,~0,440,00,~,

430, 450, 440, 450, 430, 440, 440, 430, 450, 440, ~o, 450,
440, 460, ~o, 450, ~o, 440, 44<, 460, 450, 4Ji.O, 450, 440,
460,00,440,440,~,440,440,~,~,~.~,440,

460, 450, 450, 440, 460, 430·, 440,450, 450, 450, 460, 440,
44O,~,~0,~,~,460,440,~0,440,~,00,~,

~,440,440,~,~0,440,~0,440,~,440,~,440,
460, 450, 450, 440, 470, 460, 470, 450, 440, 460, 440, 450,
~,~,~,~,440,~,~,~,440,~,~,440,
~,~,440,440,~,~,~O,440;~,~40,~,~,
460, 440, 450, 460, 440, 450, 450, 440, 450, 450, 440. 450,

I
450, 460, 440, 450, 440, 450, 440, 450, 440, 440, 460, 450,
460,~,440,440,~0,440,~0,440.~,~,~,~,
460,440,~,~,~,460,~o,440,~,440,~,440,
44O,~0,440,~,~0,440,440,~,~O,440,440,~0,

~0,440,440,~O,440,~,440,460,440,~,440,440,
~,~,440,~,460,~,~0,~0,460,440,440,~,
440, 440, 450, 460, 460, 450, 440, 450, 440, 449. (226)

W,~,400440,~,~,~,~,~,~,~,~,
500, 500, 500, 520, 450, 510, 450,550, 500, 520, 450, 450,
520, 1..60, 4-'+0, ·400, 550, 475, 540. (31)
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